


MODEL MGAS501

Item [ Sub | Parts No. Description Portuguese Description English Qty
1 593520-6 |ESTATOR COMPL 127V FIELD ASS'Y 100V 1
1 593603-2 |[ESTATOR COMPL 220V FIELD ASS'Y 220V 1
2 266325-4 |PARAFUSO AUTO ATARR M4X70 TAPPING SCREW 4X70 2
3 418664-0 [GUIA DA VENTOINHA BAFFLE PLATE 1
4 421868-5 [ANEL DE VEDACAO DE BORR 19 LABYRINTH RUBBER RING 19 1
5 210062-2 [ROLAMENTO DE ESFERA 607272 BALL BEARING 607722 1
6 681636-0 |ARRUELA DE ISOL INSULATION WASHER 1
7 518882-1 [ROTOR COMPL 127V ARMATURE ASS'Y 115V 1

D10 INC. 5,6,8
7 515608-2 [ROTOR COMPL 220V ARMATURE ASS'Y 220V 1

D10 INC. 5,6,8
8 240072-5 [VENTOINHA 56 FAN 56 1
9 317798-5 |TAMPA DA CX DA ENGR GEAR HOUSING COVER 1
10 213445-5 |[ANEL O' RING 26 O-RING 26 1
11 210063-0 |ROLAMENTO DE ESFERA 62977 BALL BEARING 6297272 1
12 227464-5 |ENGRENAGEM 10 SPIRAL BEVEL GEAR 10 1
13 252174-5 |PORCA SEXT M6 HEX. NUT M6 1
14 417771-6 [PINO TRAVA DA ENGR PIN CAP 1
15 233376-2 |MOLA DE COMPRES 8 COMPRESSION SPRING 8 1
16 265147-9 |[PARAFUSO M4X22 PAN HEAD SCREW M4X22 4
17 256470-3 |PINO C/REBAIXO 4 SHOULDER PIN 4 1
18 317797-7 |CAIXA DA ENGR GEAR HOUSING 1
19 263002-9 |PINO BORR 4 RUBBER PIN 4 1
20 210033-9 [ROLAMENTO DE ESFERA 69627 BALL BEARING 696722 1
21 961052-5 |ANEL TRAVA MKE-12 RETAINING RING S-12 1
22 227505-7 |ENGRENAGEM 37 SPIRAL BEVEL GEAR 37 1
23 962151-6 |ANEL TRAVA MKI-32 RETAINING RING R-32 1
24 211129-9 [ROLAMENTO DE ESFERA 6201DDW |BALL BEARING 6201DDW 1
25 267238-2 |ARRUELA LISA 12 FLAT WASHER 12 1
26 345393-1 |ANEL DE VEDACAO LABYRINTH RING 1
27 254011-9 |CHAVETA MEIA LUA 4 WOODRUFF KEY 4 1
28 324647-9 [EIXO SPINDLE 1
29 317799-3 |CAIXA DO ROLAM BEARING BOX 1
30 265099-4 [PARAFUSO CRM 4X14 WR PAN HEAD SCREW M4X14 4
31 265103-9 |PARAFUSO M5X14 PAN HEAD SCREW M5X14 1
32 165363-2 |PROTETOR DE DISCO WHEEL COVER 1
33 224393-3 |FLANGE INT 42 INNER FLANGE 42 1
34 224554-5 |PORCA DE DISCO 14-45 LOCK NUT 14-45 1
35 418016-5 [BOTAO DO INTERR SWITCH KNOB 1
36 418017-3 |[ALAVANCA DO INTERR SWITCH LEVER 1
37 188465-7 |CAIXA DO MOTOR COMPL MOTOR HOUSING SET 1

D10 INC. 44
38 233360-7 |MOLA DE COMPRES 4 COMPRESSION SPRING 4 1
39 652112-1 [PORCA SEXT HEX. NUT 1
40 418397-7 |[SUPORTE SUPPORT 1
42 418013-1 [TAMPA TRAS REAR COVER 1
43 265099-4 |PARAFUSO CRM 4X14 WR PAN HEAD SCREW M4X14 2
44 819216-4 |[ETIQUETA LOGO MAKITA MAKITA LOGO LABEL 1
45 643987-9 [TAMPA DA GUIA DE CARVAO 5-8 BRUSH HOLDER CAP 5-8 2
46 191940-4 [ESCOVA DE CARVAO CB-411 CARBON BRUSH CB-411 1
47 864548-4 |ETIQUETA DE IDENT MGA501 MGA501 NAME PLATE 1
48 654588-8 |[TERMINAL TERMINAL BLOCK 1
49 651424-9 |INTERRUPTOR SYL106AT SP SWITCH STL106AT 1
50 687123-7 [PRENDEDOR DO FIO STRAIN RELIEF 1
51 266326-2 |PARAFUSO ATARR 4X18 TAPPING SCREW 4X18 2
52 682569-2 |[PROTETOR DO FIO CORD GUARD 8-85 1
53 696304-2 |CABO ELET 1.0-2-2.0 POWER SUPPLY CORD 1.0-2-2.0 1
54 267794-2 |[ARRUELA ONDULADA 12 WAVE WASHER 12 1

A01 153489-2 |PUNHO 36 COMPL GRIP 36 COMPLETE 1

A02 782423-1 |CHAVE FIXA 35 LOCK NUT WRENCH 35 1

A03 806928-8 |ETIQUETA DE INDIC SSP INDICATION LABEL 1




